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Head Office : Kasumigaseki Tokyu Bldg. (15F), 3-7-1 Kasumigaseki, Chiyoda—ku Tokyo 100-0013 Japan
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Shipper
RN Rz ES Contract No. 881 -71-140 ) IRES Invoice No.
L % 17 HDate of lssue SEPTEMBER.26.2017 SIRAERES Cerficate No. 568957
AR % FEXR
Commodity HOT ROLLED STEEL SHEET IN COIL Cusomer POSCO DAEWOO MEXICO S.A. BDE €.V.
b - IE3F
Specificaon ASTM A36-14 Project Name
55 = ) 5|3RaER Tensile Test 3 1 EERER %3 B & F
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4.80X915XCOIL 1§ 17950 A7917261N AB2679 348/ 450 48|G G
S-TOTAL 1 17950
TOTAL UNDER THE
CERTIFICATE NO.
i PIECES: 1
G-TOTAL 1 17950 WEIGHT: 17850 KG
%1 BlRAR #4% Standard AJIS Z 2241 B:ASTM E8/E8M C:EN10002-1 D: %3 FERR #84% Standard AJIS Z 2242 BASTM A370 C:EN10045-1 D:
. 718 Direction of Sampling E:FE3E/ 1 Longitudinal F:E A7 Transverse W: 771 Direction of Sampling E:ERETE) Longitudinal FEAZME Transverse W:
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SEBE Specimen KWK Rectangular LAFESH Round Lagngé"sﬂiug mm“r; of striker O:2mm P:8mm
N {25358 Gauge Length M:200mm N:50mm P:8do Q5.65/So R: EARAE Nominal energy Q:150J R300J S: /v F Notch T:V U:U
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2 C I Si l Mn P | S I | | | | | I | | We hereby certify that above steels have been satisfactorily tested in accordance with the specification.
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TAHARA PLANT : 2-1-3, Shirahama, Tahara-city, Ctiel Tiepeeter  MURAGMI MARDTO  Seliens
Aichi pref. 441-3436, Japan Quality Control Sec. Tahara Plant Emm‘mmfﬁ




